
缺血性心脏病 (IHD)  
的治疗管理和诊断检测

胸痛的分类 
• 特征

– 胸骨后疼痛
– 用力时加剧
– 休息后有所缓解

• 0 或 1 个特征 = 非心源性胸痛
• 2 个特征 = 非典型胸痛
• 3 个特征 = 典型胸痛/心绞痛

无冠心病病史

评估运动能力

评估症状

IHD 治疗管理
1. 阿司匹林

• 每日 81 mg 已足够
2. 他汀类药物

• 瑞舒伐他汀 - 20~40 mg 
• 阿托伐他汀 - 40~80 mg

3. β 受体阻滞剂 
• 并非所有患者都需要
• 如果左心室射血分数低（≤40% 且伴有心力衰竭） 

或近期发生过心肌梗死，则需要
4. 控制血压
5. 控制血糖
6. 戒烟
7. 经常运动

抗心绞痛药物治疗
1. β 受体阻滞剂

• 卡维地洛 - 25 mg，一日两次
• 美托洛尔 - 50 mg，一日两次
• 硝酸盐 - 目标剂量 >60 mg

2. 钙通道阻滞剂
• 氨氯地平 - 每日 10 mg
• 副作用：浮肿

3. 硝酸盐类
• 短效治疗，用于急性症状
• 长效治疗，每日一次

– 目标剂量 >60 mg
– 常见副作用：头疼

4. 雷诺嗪
• 顽固性心绞痛
• 监测 QT

症状性（症状突然恶化可能预示急性冠状动脉综合征，应转诊至 ED）

有冠心病病史 
（心肌梗死、
支架、搭桥）

评价治疗管理

评估症状

考虑抗心绞痛
药物

有症状的冠心病患者

 ETT CTA MPI
M AM

可能性低，可以运动

可能性低，不能运动

中等可能性，可以运动

中等可能性，不能运动

可能性高，可以运动

可能性高，不能运动

 ETT CTA MPI
A RR

N/A AM
A AM

N/A AA
M AM

N/A AM

年龄
（岁） 性别 典型/确诊心绞痛 非典型/可能心绞痛 非心源性胸痛

≤39
男 中等 中等 低

女 中等 极低 极低

40-49
男 高 中等 中等

女 中等 低 极低

50-59
男 高 中等 中等

女 中等 中等 低

>60
男 高 中等 中等

女 高 中等 中等

无症状 术前评估

低风险患者无需接受心 
脏显像。

无冠心病病史

评估心血管疾
病风险

通常不需要做
影像检查

有冠心病病史
（陈旧性心肌
梗死、支架、

搭桥）

评价治疗管理

通常不需要做
影像检查

使用“ASCVD 风险评

估工具”在网上或智能

手机上评估心血管疾

病风险

风险因素修正：建议
• 体育锻炼
• 体重管理
• 戒烟
• 节制饮食

– 减少饱和脂肪（低于总热量的 7%）、反式脂肪酸 
（低于总热量的 1%）、总胆固醇 (<200 mg/dL)  
的摄入

– 限制酒精摄入
• 控制血压 (<140/90 mm Hg)
• 糖尿病患者：HbA1C ≤7%

IHD 治疗管理
• 阿司匹林

– 每日 81 mg 已足够
• 他汀类药物

– 瑞舒伐他汀 - 每日 20~40 mg
– 阿托伐他汀 - 每日 40~80 mg

• β 受体阻滞剂
– 并非所有患者都需要
– 如果左心室射血分数低（≤40% 且伴有心力衰竭）

或近期发生过心肌梗死，则需要
• 控制血压
• 控制血糖
• 戒烟
• 经常运动

评估运动能力

优化医学治疗

评估手术风险
因素

检测结果很
少能提供明确

指示

手术风险因素
1. 陈旧性心肌梗死/冠状动

脉疾病
2. 心力衰竭
3. 需要借助胰岛素治疗的糖

尿病
4. 慢性肾病（肌酐  

>2 mg/dL）
5. 卒中/短暂性脑缺血发作

医学治疗
1. 控制血压
2. 戒烟
3. 控制血糖

代谢当量 (MET) 示例
• 3-6 MET

 – 快步走 >4 mph
 – 自行车骑行 <10 mph
 – 跳舞
 – 爬楼梯
 – 庭院杂务

• >6 MET
 – 推式割草机
 – 跑步
 – 搬运重物 (>20 kg)
 – 有氧运动

4 MET 或 
无风险因素

无症状 
NL 检测后不到 1 年

MET + RF 未知 
手术风险低

MET + RF 未知 
中等手术风险

MET + RF 未知 
手术风险高

 ETT CTA MPI

R RR

R RR

R RR

M MR

M AR

图例：A = 适合，M = 可能适合，R = 不太适合，ETT = 跑步机运动试验， 

CTA = 计算机断层扫描血管造影，MPI = 心肌灌注显像
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除非存在高风险标记物，否则对于
并无心脏症状的患者而言，无需执
行负荷心脏显像或冠状动脉造影。

对于无症状患者，无需将放射性核
素显像纳入常规随访程序。

对于计划接受低风险或中等风险非心脏手术的
患者，无需将心脏显像纳入术前评估。

视需要进
行药物治疗
（ASA、他 
汀类）

风险因素修正

Management and Testing 
of Ischemic Heart Disease

Classification of chest pain 
• Characteristics

 – Substernal chest pain
 – Brought on by exertion
 – Relieved with rest

• 0 or 1 characteristics = non-cardiac chest pain
• 2 characteristics = atypical chest pain
• 3 characteristics = typical chest pain/angina

No known 
IHD

Assess 
exercise 
capacity

Assess 
symptoms

IHD medical management
1. Aspirin

• 81 mg daily is adequate
2. Statins

• Rosuvastatin - 20-40 mg
• Atorvastatin - 40-80 mg

3. Beta blockers
• Not required for all patients
• Needed if low LVEF (<40% with heart failure) or

recent MI
4. Blood pressure control
5. Glucose control
6. Tobacco cessation
7. Regular exercise

Antianginal drug management
1. Beta blockers

• Carvedilol - 25 mg bid
• Metoprolol - 50 mg bid
• Nitrates - goal dose >60 mg

2. Calcium channel blockers
• Amlodipine - 10 mg daily
• Side effects: edema

3. Nitrates
• Short acting for acute symptoms
• Long acting, prescribe ONCE daily

 – Goal dose >60 mg
 – Headache common side effect

4. Ranolazine
• For refractory angina
• Monitor QT

Symptomatic (Sudden worsening of symptoms could represent ACS and should be referred to the ED)

Known IHD 
(MI, stent, 
bypass)

Review 
medical 

management

Assess 
symptoms

Consider 
antianginals

Known IHD, Symptomatic
 ETT CTA MPI

M AM

Low likelihood, can exercise
Low likelihood, cannot exercise
Intermediate likelihood, can exercise
Intermediate likelihood, cannot exercise
High likelihood, can exercise
High likelihood, cannot exercise

 ETT CTA MPI
A RR

N/A AM
A AM

N/A AA
M AM

N/A AM

Age
(years) Sex

Typical/Definite 
Angina Pectoris

Atypical/Probable
Angina Pectoris

Nonanginal 
Chest Pain

≤39
Men Intermediate Intermidiate Low

Women Intermediate Very Low Very Low

40-49
Men High Intermediate Intermediate

Women Intermediate Low Very Low

50-59
Men High Intermediate Intermediate

Women Intermediate Intermediate Low

>60
Men High Intermediate Intermediate

Women High Intermediate Intermediate

Asymptomatic Preoperative Assessment

Don’t perform cardiac 
imaging for patients 
who are at low risk.

No known 
IHD

Assess 
CV risk

Testing 
generally not 

indicated

Known IHD 
(prior MI,

stent, bypass)

Review 
medical 

management

Testing 
generally not 

indicated

Assess CV risk on 
the web or your 

smartphone with the 
ASCVD Risk Estimator

Risk factor modification: recommendations
• Physical activity
• Weight management
• Tobacco counseling
• Diet

 – Reduce intake of saturated fat (<7% of total
calories); trans fatty acids (<1% of total calories);
total cholesterol (<200 mg/dL)

 – Limit alcohol consumption
• Blood pressure control (<140/90 mm Hg)
• Patients with diabetes: HbA1C <7%

IHD medical management
• Aspirin

 – 81 mg daily is adequate
• Statins

 – Rosuvastatin - 20-40 mg daily
 – Atorvastatin - 40-80 mg daily

• Beta blockers
 – Not required for all patients
 – Needed if low LVEF (< 40% with heart failure)

or recent MI
• Blood pressure control
• Glucose control
• Tobacco cessation
• Regular exercise

Assess 
exercise 
capacity

Optimize 
medical 
therapy

Assess for 
surgical risk 

factors

Testing rarely 
indicated

Surgical risk factors
1. Prior MI/CAD
2. Heart failure
3. Diabetes on insulin
4. CKD (Creat >2 mg/dL)
5. Stroke/TIA

Medical therapy
1. Control BP
2. Quit smoking
3. Control blood glucose

Example METs
• 3-6 METs

 – Brisk walking >4 mph
 – Bicycling <10 mph
 – Dancing
 – Climb stairs
 – Yard chores

• > 6 METs
 – Push mower
 – Running
 – Heavy loads (>20 kg)
 – Aerobics

4 METs or  
No risks factors

No symptoms 
<1 year after NL test

Unknown METs + RFs 
Low risk surgery

Unknown METs + RFs 
Intermediate risk surgery

Unknown METs + RFs 
High risk surgery

 ETT CTA MPI

R RR

R RR

R RR

M MR

M AR

Legend: A = appropriate, M = maybe appropriate, R = rarely appropriate, ETT = exercise treadmill test, 
CTA = computed tomography angiography, MPI = myocardial perfusion imaging
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Don’t perform stress cardiac 
imaging or coronary 
angiography in patients without 
cardiac symptoms unless high-
risk markers are present.

Don’t perform radionuclide 
imaging as part of routine follow-
up in asymptomatic patients.

Don’t perform cardiac imaging as a  
pre-operative assessment in patients 
scheduled to undergo low- or  
intermediate-risk non-cardiac surgery.

Medications 
(ASA, statin) 
 if indicated

Risk factor 
modification

Refer Wisely Resouces: 
asnc.org/referwisely


